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Product Information:

« Product Name: Anson Rectangular Table
« Model Number: ANS-TBR22
Assembly Required: Yes

Package Contents:
o Pack 1 (Top Pack): 1 x Top Panel
o Pack 2 (Leg Kit): 2 x Leg Kit
o Pack 3 (Corner Kit): 1 x Corner Kit
o Pack 4 (Rail Kit): 1 x Rail Kit
Fittings Supplied:
o M6 Connector Bolt, Size 25mm, Quantity: 44
o Adjustable Foot, Size 25mm dia., Quantity: 4

Weight Capacity: Not specified in the manual

Product Usage Instructions:

1. Unpack the Anson rectangular table and recycle all packaging materials.

2. Place the top panel face down with the fixing holes facing up. Assemble the legs using parts from the leg kit
and corner kit as per image "a’ in the manual. Link all the legs together with the rail kit as per image "b’ in the
manual.

3. Once the frame is assembled, place it on the underside of the top panel and affix it using the 16x M6 bolts
provided.

4. Be sure to handle all parts with care and keep fittings away from children. If you are unsure about any part of

the assembly process, call for assistance.
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KEEP FITTINGS AWAY FROM CHILDREN

« Please check that you have all the panels

PACK 1:
1 x Top Panel

ANS-TBR22-TOP

HN-LEG10-KIT



PACK 2:
2 X Leg Kit

HN-CAST

PACK 3:
1 x Corner Kit

HN-RAIL-2200

PACK 4:
1 x Rail Kit

« Please check that you have all the fittings

FITTINGS SUPPLIED



M6 Connector Bolt

Size PCS
25mm 44

Size PCS
25mm dia. 4

ANSON RECTANGULAR TABLE ASSEMBLY

Adjustable Foot

Step 1
Unpack your Anson rectangular table and please recycle all packaging. Place the top face down so that the fixing
holes are face-up.

Step 2
Assemble the legs as per ‘image a’ using parts from leg kit & corner kit. Link all the legs together attaching them
with the rail kit as per ‘image b’



image ‘a’. image ‘b’.

Step 3

Once the frame is assembled
the underside of the top and a
the 16x M6 bolts as shown.

ANS-TBR22, ANS-TBR22 Anson Rectangular Table, Anson Rectangular Table, Rectangular Ta

ﬁ dams ANS-TBR22 Anson Rectangular Table [pdf] Instruction Manual
ble, Table

Manuals+, home privacy


https://manuals.plus/m/87b73b3df4c889d710ba21fc6b378400f5c87b375fc5d650aa6cd96462c8e569
https://manuals.plus/m/87b73b3df4c889d710ba21fc6b378400f5c87b375fc5d650aa6cd96462c8e569_optim.pdf
https://manuals.plus/
https://manuals.plus/
https://manuals.plus/privacy-policy

	dams ANS-TBR22 Anson Rectangular Table Instruction Manual
	dams ANS-TBR22 Anson Rectangular Table
	Product Information:
	Product Usage Instructions:
	ASSEMBL INSTRUCTIONS
	TOOLS REQUIRED FOR ASSEMBLY
	ANSON RECTANGULAR TABLE ASSEMBLY
	Documents / Resources


